Genmitsu

= =
2 &
|

> =
.
e r
>

_||_
o>
=z
@ 0
.
m Q
d S
=Z 0O
® m

ZAE TS — 7T NN

English 4040-PRO MAX CNC Router Kits User Guide
Deutsch 4040-PRO MAX CNC Router Kits Benutzerhandbuch

8% 4040-PRO MAX CNC)L—%—F v b 1—H—H1 K
V1.1 Jun 2024




Contents

U
Welcome - ------ - oo - 01
Disclaimer ---------—- - 02
Specifications - - - - - - - - - - - oo 03
Unbox ----- - === - - - == - - 04
Mechanical Installation ------- - - - - - - === - - - - - - o ol 08
Software Setup---------------------------- oo 26
Test Project ------------------------- oo 29

Z Probe Setup --- - - -~ - - - - - - - - - - - - - e b ————— - 31



Welcome

|

Thank you for purchasing the Genmitsu 4040-PRO MAX CNC Router Kit from SainSmart.

All your setup files will be stored on the USB drive included in the accessories box. Inside the USB drive you will find:
e PDF version of this manual

e GrblControl/Candle software for Windows

e Sample files

e Windows USB Driver

Please visit SainSmart Online Resource Center to install drivers and software for your CNC.
https://www.sainsmart.com/products/4040-promax

Scan the QR code to find information.

Scan To Find
CNC Resource

For technical support, please email us at support@sainsmart.com.
Help and support is also available from our Facebook group. (SainSmart Genmitsu CNC Users Group)
Scan the QR code to join the group.




Disclaimer

|

Please be careful when using your CNC machine. This machine is an electrical device with moving parts and dangerous working areas.

e Genmitsu CNC Machines are for Indoor Use Only.

e You must be 18 years or older to operate this machine, unless supervised by a knowledgeable adult familiar with the machine.
e \Wear proper Personal Protection Equipment (Safety Glasses etc.).

e Always place the CNC Machine on a stable surface.

e The 4040-PRO MAX utilizes a high amp power supply. It is recommended that you do not plug the CNC Router into an extension
cord, or power strip, as it may damage the machine.

e Ensure the Emergency Stop Button is easily accessible at all times.
e Never disassemble the Power Supply or Electrical Components. This will VOID the warranty.

e DO NOT TOUCH the machine spindle, or place any body part near the working area when the machine is operating. Serious
injury may occur.

e DO NOT leave children unsupervised with the CNC Machine, even when it's not operating. Injury may occur.
e DO NOT leave the machine unattended while it's operating.

e Ensure your CNC Machine is in a well-ventilated area. Some Materials may discharge smoke or fumes during operation.



Specifications

Y
Model Name 4040-PRO MAX Router
Work Area 400 x 400 x 78mm (15.75” x15.75 " x3.07 ")

Overall Dimensions

660 x 666 x 390mm (25.98" x 26.22"x 15.35")

Control Board Compatibility

Grbl 1.1h

MCU

32-Bit

Max Speed

2000mm/min

CAM Software

Software Based on GRBL Firmware, e.g. Candle, UGS

Frame Material

All Aluminum

Leadscrew

Pitch 2mm Lead 4mm ACME T10(10mm)

Control Software

GrblControl (Candle)

Motion System Screw-Drive

Spindle Motor 710W AC Spindle

Stepper Motor NEAM 17

Power Supply AC110/230V (Switch Power)
Output Power 24V 5A




XZ-axis Module Y-axis Module (Left) Y-axis Module (Right) Front Aluminum Profile
Rear Aluminum Profile X-axis Support Block (Left) X-axis Support Block (Right) Spindle Motor Mount (65mm)

(2) MDF Spoilboard Sheet Metal Cable Holder 710W Compact Router Kit 52mm Retaining Ring



Unbox

1]
‘Agmw‘.
% - ro—
Dowel Pin (5) M5%14 Socket Head Cap Screw
(9) D5-L25 S Nlin 18 Soctot Liand G Serow (29) M5x20 Socket Head Cap Screw (7) M8x20 Rounded
(5) D6-L20 P (5) M5x22 Socket Head ex Screw

q

Allen Wrench Wrench Power Cord (US) Power Cord (UK)
(2.5mm, 3mm, 4mm) (10mm, 17mm) Power Cord (JP) Power Cord (EU)

3.5m 710W Router Power Cord (US/JP) USB A-to-B Cable Power Supply (4) Rubber Feet
3.5m 710W Router Power Cord (UK)
3.5m 710W Router Power Cord (EU)

[ = s




Unbox

(10) 3x80mm Cable Tie ER11 1/8” Collet
(3) 4x200mm Cable Tie ER11 4mm Collet

/
@
/
@

.

Z-Probe Kit (4) Clamp Kit

4

(2) Y-axis Limit Switch (Spare) (2) Carbon Brush
for Compact Router

Carving Router Bits Set

uuuuu

Lubricant

Genmitsu V

User Manual

USB Drive

[
(2) X-axis Limit Switch (Spare)






Mechanical Installation

l_l

STEP 1 Installing Rubber Feet
What you need:
o — ~

Front Aluminum Profile Rear Aluminum Profile (4) Rubber Feet

1. Peel off the release paper from the 4 rubber feet.
2. Attach the 4 rubber feet to the bottom grooves at the ends of the front and rear aluminum profiles.

—

Rear Aluminum Profile // \

3. Then place the front and rear aluminum profiles attached on a flat table as shown.

The Bottom Grooves
at the Profiles

Front Aluminum Profile w"bber Feet



Mechanical Installation

a

STEP 2 Installing the MDF Spoilboard

What you need:

EE % D= —

(2) MDF Spoilboard (8) D5-L25 Dowel Pin (12) M5x20 Socket Head Cap Screw 4mm Allen Wrench

1. Align the holes in the MDF spoilboards with the corresponding screw holes in the front and rear aluminum profiles, and screw
(12) M5 x 20mm screws through the holes in the MDF spoilboards and profiles.

(Note: the screws cannot be locked tight now.)
2. Insert the 8 dowel pins into the holes in the front and rear aluminum profiles, as shown.

(8) D5-L25 Dowel Pin (12) M5%20 Socket Head Cap Screw

Dowel Pin

r



Mechanical Installation

Al

STEP 3 Installing Y-Axis Assemblies

What you need:

-

= _ H
< R —
Y-axis Module (Left) Y-axis Module (Right) (16) M5x20 Socket Head Cap Screw 4mm Allen Wrench

1. Place the Y-axis left and right (YL&YR) module positioning holes through the dowel pins.
2. Use (16) M5 x 20mm screws to mount the YL&YR module to the front and rear plates.
3. Tighten the screws just screwed in on the MDF spoilboards.

Y-axis Module (Left) (16) M5x20 Socket Head Cap Screw

Dowel Pin

(8) D5-L25 Dowel Pin Y-axis Module (Right) M5x%20 Socket Head Cap Screw



Mechanical Installation

Al
STEP 4 Installing X-Axis Assemblies

1. Turn the handwheels on the YL&YR modules clockwise so that the Y-axis sliders on the module fit exactly against the rear mounts.

Y-axis Module (Left)
Y-axis Slider

Rear Mount

Y-axis Slider

Handwheel

Y-axis Module (Left)

Rear Mount



Mechanical Installation

U
What you need:

X-axis Support Block (Left) X-axis Support Block (Right) (4) M5x14 Socket Head Cap Screw 4mm Allen Wrench
(4) M5x22 Socket Head Cap Screw

2. Snap the bottom grooves of the X-axis left and right support blocks into the top tabs of the Y-axis sliders.
(Note: Label positions correspond to the figure below.)
3. Use (4) M5x14mm and (4) M5x22mm screws to fix the support blocks on the Y-axis sliders, and tighten the screws diagonally.

(4) M5x22 Socket
Head Cap Screw

(4) M5%14 Socket
Head Cap Screw

(4) M5x14 Socket 1
Head Cap Screw L




Mechanical Installation

U
What you need:

- .
i Fc (e —
XZ-axis Module (4) D6-L20 Dowel Pin (6) M5x20 Rounded Hex Screw 4mm Allen Wrench

4. Check that the vertical plate is fully inserted into the notches on both sides of the support blocks after you have initially positioned
the assembly.

5. Use (4) D6-L20mm pins to set the vertical plates.

(If you have difficulty installing the pins by hand, it is best to try installing them with additional tools, such as a rubber hammer, or a
wooden mallet.)

(4) D6-L20 Dowel Pin




Mechanical Installation

a

6. Use (6) M5x20 screws to pass the over-holes of X-axis vertical plates, and screw them into the support block holes, then lock them.

(6) M5x20 Rounded Hex Screw




Mechanical Installation

Al

STEP 5 Installing the Sheet Metal Cable Holder

What you need:

Sheet Metal Cable Holder (2) M3x8 Socket Head Cap Screw 2.5mm Allen Wrench

Use (2) M3x8mm through the sheet metal cable holder holes to secure the cable holder to the blue cable rail mount, and tighten the
SCrews.

(2) M3x8 Socket Head Cap Screw

/ Sheet Metal Cable Holder
wt




Mechanical Installation

Al

STEP 6 Installing the Spindle

What you need:

\s o~ —

Spindle Motor Mount (65mm) (4) M4x18 Socket Head Cap Screw 3mm Allen Wrench

1. Attach the spindle motor mount to the Z-axis clamp mounting plate and align the screw holes on both sides.
2. Use (4) M4x18mm through the Z-axis clamp mounting plate to install the spindle motor mount.
(Note: the screws cannot be locked tight now.)

(4) M4x18 Socket Head Cap Screw

65mm Spindle Motor Mount Z-axis Clamp Mounting Plate



Mechanical Installation

Al

What you need:

710W Compact Router Kit 3mm Allen Wrench

3. Using a 3mm Allen wrench, loosen the 2 screws on the spindle motor mount and install the spindle.
4. Separately lock the 2 screws on the spindle motor mount and the 4 screws on the side.

(2) Screw on the Spindle Motor Mount (4) M5%14 Socket Head Cap Screw




Mechanical Installation

Al
STEP 7 Wring

1. Plug the black terminal (3PIN signal cable) into the Z-axis limit switch board.

2. Plug the white terminal (4PIN motor cable) into the Z-axis motor.

3. Connect the XZ-axis cable on the Y-axis module (Left) to the X-Z Cable connector on the X-axis module.

4. Plug the (2) Y-axis motor cables into both Y-axis motors.

(Tips: Please press the white paddle and apply pressure to the docking port to ensure the two ports are in close contact and secured.)

4PIN Motor Cable

3PIN Signal Cable

XZ-axis Cable

Y-axis Motor Cable — 1/



Mechanical Installation

|

STEP 8 Cable Bundling and Fixing

What you need:

(10) 3x80mm Cable Tie
(3) 4x200mm Cable Tie

1. Use 2 cable ties to pass through the 2 cable tie holes of the sheet metal cable holder.
(Note: Skip the middle tie hole of the sheet metal cable holder.)

Skip the Middle Tie Hole




Mechanical Installation

|

2. Use a cable tie to secure the 710W router power cord connector to the sheet metal cable holder.

3. Bundle the 710W router power cord cable with ties following the direction of the Z-axis motor & limit cables.




Mechanical Installation

|

STEP 9 Tool Disassembly and Installation

What you need:
q ,
Wrench (10mm, 17mm) Carving Router Bits Set

1. Use the 10mm wrench to hold the router in place and the 17mm wrench to unscrew the collet nut on the 710W router.
2. Push the collet into the collet nut toward the arrow until a click is heard, indicating that the collet is in place.

10mm Wrench
(Holding)

10mm Wrench
(Holding)

)L

17mm Wrench

17mm Wrench

Tighten



Mechanical Installation

(Y
Collet Replacement Instruction

1. Remove the collet nut.
2. Press the collet in the direction of the arrow to separate it from the collet nut.

3. Place the collet to be replaced in the collet nut and push the collet into the collet nut in the direction of the arrow until a click is
heard, indicating that the collet is in place.

ol
ﬁ l — —
_ A Poi

—
N ——



Mechanical Installation

|

STEP 10 Installing the Clamp Kit (Suitable for original MDF Spoilboard platforms)

What you need:

(4) Clamp Kit

The clamp kit, as shown, consists of the following parts.

Adjust the position of the clamp kit according to the size of the workpiece to be engraved. Screw the screw into the nut in the MDF
spoilboard first, then set the spring, nylon gasket, plate, and column, and finally lock the nut.

M6 Adjusting Nut

Aluminum Column

Embedded Nut for
MDF Spoilbard

Aluminum Plate

Nylon Gasket
Spring

M6 Set Screw



Mechanical Installation

|

How to Use the 52mm Retaining Ring

Laser module needs to be prepared by yourself.
What you need:

—

52mm Retaining Ring

Tip:
1. The acrylic baffle of the laser module needs to be removed during installation.

2. If the retaining ring is slightly tight, expand it slightly with the help of a tool and place the laser module in it.

3. If the retaining ring is slightly tight, unscrew the 2 screws on the spindle motor mount and the 4 screws on the side, then install
the laser module in it.




Mechanical Installation

|

1. Install the ring into the spindle motor mount.
2. Install the laser module into the retaining ring.

3. Adjust the tightness of the spindle motor mount screws to hold the laser module in place.




Software Setup

|

1. Driver Installation

Install the driver (software—Driver—CH340SER.exe).

ﬁUSE —>

CH340SER

g DriverSetup(X64) ]

#5 DriverSetup(X64) = J

Dewice Driver Install { UnInstall

Select INF File : CH3415ER.INF

WCH.CN
. |__ USB-SERIAL CH340
|__11f0442011, 3.3.2011.11
UNINSTALL

HELP

Dewice Driver Install §{ Uninstall

Y - S BT T T CLITA1CC O IRIE

DriverSetup u

:] The drive is successfully Pre-installed in advance!




Software Setup

|

2. To Determine your Machines’ COM port:
* Windows XP: Right-click on "My Computer”, select "Manage", and select "Device Manager".

* Windows 7: Click "Start" > Right-click "Computer” > Select "Manage" > Select "Device Manager" from the left pane.
* In the tree, expand "Ports (COM & LPT)".

* Your machine will be the USB Serial Port (COMX), where the "X" represents the COM number, for example, COM12.
« If there are multiple USB serial ports, right-click each one and check the manufacturer, the machine will be "CH340".

&/ Computer Management | B |
File Action View Help
G «=|xE BE &
n
pe & Computer Management (Local | 4 {5 FADIS1 Actions
\&l Manage 1 4 [}} System Tools » 18 Computer Device Manager -
_ . (D Task Scheduler > -y Disk drives
More Actions »
» [ Event Viewer &5, Display adapters
Map network drive... il Shared Folders > ) DVD/CD-ROM drives
: > & Local Users and Groups » B Human Interface Devices
Disconnect network drive... & P o
) Performance » € IDE ATA/ATAPI controllers
2| -2 imaging deices
Create shortcut 4 2 Storage > Jungo
{59 Disk Management » 2 Keyboards
Delete .+ b Services and Applications » [ Mice and other pointing devices
» B Monitors
Rename

, &9 Network adapters
(E &LPT)
Properties 3
Processors

>4 Sound, video and game controllers

> 88 System devices
»-§ Universal Serial Bus controllers




Software Setup

|

3. Grblcontrol (Candle) Connecting to the Controller.
First time use will require you to set up the appropriate COM PORT and Baud rate.

Step 1: The software should automatically select the port number.

Step 2: If it does not recognize automatically select the "Baud” drop-down menu and select 115200.

Step 3: Click “OK” to save.

File [ Service | Help
Cetngs ) 1

fB) Grtlcontrel (Cargig - W s

[60 G54 GIT 621 G30 G4 O WS W3 T0 F0. 50.]

] Settings

| Connection

Sender
Machine information
Control

User commands
Heightmap

Parser

Visualizer

Tool model

Console

Panels

Colors

Font

Set to defanlts

Connection

@D 2 - O G 3+

Sender

2500 Aceelerstion 100
o nax 10000
0 . 10000

G0G21038. 20-50F100 G2IL4 GOE25

621680; GS3G0Z0

“ moves toal ini |Flane 2

4 C ) can




Test Project

|

1. Grblcontrol (Candle)

3D preview interface, hold the !
left mouse button, can rotate '
Angle, scroll the mouse wheel, "
can be enlarged, or reduced. :

If you cannot see anything, you
need to change to a computer
with support for OpenGL2.0
graphics cards.

[&) sainsmart.nc - Grblcontrol (Candle)

File Service Help

Gmaode progran

. Common operation button,

: the mouse icon on the above
=~ shows the specific function

[GC:G0 654 61T G2l G20 GB4 NS M9 T FO 5100001 - - ||
Fs0 /0 Lo
L 1
xn
ey
0000 .. 3812 00:00:00 / 00:01:56 @,mr ————————
Tioo00 . 10.300 Butter: 0/ 0/ 0
I -0.200 . 5.000 Vertices: 109
33812 / 10,300 / 5 200 FPS: B3 =
# Command State espon: Ii\
1 690 In queue I
2 G1 75 F500 1In queue
3 G1 X0 YO 1In queue
4 M3 56000 In queue .
5 G1X9.95 Y91 In queue Fonsol,
6 G1 Z-0.2 F200 In queue pe
T m J 3
[0 Cheek [C] Serall |0 open [ meser || send || Fau Kbort I "4 I
T T T
1 ! 1 !
1 ! 1 !
1 ' 1 '
_______ Lomm e b2 emm e - L !
1 ! | 1 1
' Open Gcode | ' Send Gcode, + Command,
[ |
—————————— 4 ----------2 [inputbox



Test Project

|

2. Run G-code for processing
Step 1: Click [open], and select the G-code to run.

Step 2: Click on the manual operation panel, and move the spindle to the starting. Point of the engraving, so that the tool and the
workpiece just touch.

Step 3: Click [ZeroXY] [Zero Z] Clear the XYZ axis coordinate.

Step 4: Click [Send] running G-code.

3. About firmware parameters

The parameters of the control board have been configured according to 4040-PRO MAX.

Font Control

Probe commends

0621636, 21-SOFI00 GR2Z14 GILZS.

GRIGHD: GEIGITD

ey 4D |




Z Probe Setup

|

Probe function introduction

1. Grbicontrol (Candle) Probe operating instructions

Step 1: Probe commands editing

Probe G code

G90G21G38.22-50F100
G92 7214
G90 725

After editing

G21G91G38.2Z-20F100
G0z1

G38.2Z-2F10

G92 Z12.35

G90

GO0 Z25

Probe Tool height

Explanation:

G21G91 : metric, relative coordinates

G21G91 : metric, relative moves

G38.2Z-20F100 : probe Z-AXIS Down 20mm @ 100 mmpm
G0Z1 : move up 1 mm (it's in relative, not absolute, mode
G38.2Z-2F0 : probe 2 mm $ 100 mmpm

G9212.35 : probe thickness

G90 : back to absolute mode

G0Z25 : retract off the probe

This assumes that the user would position the probe, then jog the
bit 5 or 10mm above it. With a PDF this could be copied from the
pdf, pasted into Candle, and just the probe thickness changed.



Z Probe Setup

KV

|

Step 2: Probe commands filled in Grblcontrol (Candle).

7 Candle =@ ®
6code
[Z) Settings
Connection Connection d 0
8
Sender -
Pert: COMI - Band: 115200 - 0 =
Machine information
Control Sender ot connected
User commands [C] Tgnove evror responses
Heightmap Automatically =et parser =tate before zending from zelected line
Parser Machine information L l’_
Visualizer
Status query period a Units fm ] n
Tool model o O
Bapid speed: 2500 Acesleration 100
Console
Panels Spindle speed min 0 nax 20000
%o Colors Laser power min 0 nax 255
3 alifa
z: 0.q |Font Contrel
0.000
Erobe comands
— 671680638, ZZ-30F100; 682 Z12.35; GOZ13 | EEnEa——
Safe position commands
621690; G5360Z0 LS
[] “Restore erigin” moves tosl in Plene e
User commands b 1+ Ho sach
Button 1 ¥
a0
Button 2
o
Set to defaults
Checlimome [v] ATTOSEroLL Upen Teset B Tauce Roort -

)
=
0
(0]
(@)
o
3
3
QO
=)
o
w
0
o]
0]



Z Probe Setup

|

Step 3: Connect the probe tool to the controller probe interface.
Step 4: Click the "Z-probe" button, Z-axis automatic tool to zero.

Grblcontrol (Cand

Fle Service Help

G-code program

[GC:G0 554 G1T GZ1 GB0 G34 MS M9 TO FO 5100007
Ff5:0/0

% 0.000 0.000
T: 0.000 0.000
I: 0,000 ... 0000

LC

00:00:00 / 00:00:00
Buffer: 0/ 0 /0

Vertices: 145

0.000 / 0.000 / 0000 FPS: B2
* Command State 3esponse
[F Check [F] Seroll Reset Sl B e

State
$ork cosrdinates

0.000 0.000 0.000
Machine coordinates

0.000 0.000 0.000

Status

Contrel

Conzole

X € MSG:Caution: Unlocked] o

ok m
510000 < ok -



Inhalt

U
Willkommen - - - - === - - 35
Haftungsausschluss - --------cccmmmmm 36
Spezifikationen-- - - - - - - - - - - - - - - - - - 37
Unbox ----- - === - - - - - - - 38
Mechanische Installation ------ - - - - - - - - - - - oo 42
Software-Einrichtung-----------------------~--------- - 60
Test Projekt ------------------------ - 63

Z Probe Einstellungen------- - - - - - - - - o oo 65



Willkommen

|

Vielen Dank, dass Sie sich fir das Genmitsu 4040-PRO MAX CNC Router Kit von SainSmart entschieden haben.
Alle lhre Setup-Dateien werden auf dem USB-Laufwerk gespeichert, das im Zubehdrkarton enthalten ist. Auf dem USB-Laufwerk
finden Sie Folgendes:

e PDF-Version dieses Handbuchs

e GrblControl/Kerzen-Software fiir Windows
e Beispieldateien

e\Windows USB-Treiber

Bitte besuchen Sie das SainSmart Online Resource Center, um Treiber und Software fiir lhre CNC zu installieren.
https://www.sainsmart.com/products/4040-promax
Scannen Sie den QR-Code, um Informationen zu erhalten.

Scan To Find
CNC Resource

Fur technische Unterstiitzung senden Sie uns bitte eine E-Mail an support@sainsmart.com.
Hilfe und Unterstltzung finden Sie auch in unserer Facebook-Gruppe. (SainSmart Genmitsu CNC Users Group)
Scannen Sie den QR-Code, um der Gruppe beizutreten.

X -
.:}'la_-i-ﬁ_"r‘_. Scan To Join

ﬂ r User Community




Haftungsausschluss

|

Seien Sie bitte vorsichtig, wenn Sie lhre CNC-Maschine benutzen. Diese Maschine ist ein elektrisches Gerat mit beweglichen Teilen
und gefahrlichen Arbeitsbereichen.

e Genmitsu CNC-Maschinen sind nur fiir den Innenbereich geeignet.

e Sie missen mindestens 18 Jahre alt sein, um dieses Gerat zu bedienen, es sei denn, Sie werden von einem sachkundigen
Erwachsenen, der mit dem Gerat vertraut ist, beaufsichtigt.

e Tragen Sie eine geeignete personliche Schutzausristung (Schutzbrille usw.).
e Stellen Sie die CNC-Maschine immer auf eine stabile Unterlage.

e Die 4040-PRO MAX verwendet ein Hochampere-Netzteil. Es wird empfohlen, den CNC-Router nicht an ein Verlangerungskabel
oder eine Steckdosenleiste anzuschlieRen, da dies die Maschine beschadigen kann.

e Stellen Sie sicher, dass der Not-Aus-Schalter jederzeit leicht zuganglich ist.
e Zerlegen Sie niemals das Netzteil oder die elektrischen Komponenten. Dadurch wird die Garantie ungdiltig.

e Beriihren Sie die Maschinenspindel nicht und halten Sie keine Korperteile in die Nahe des Arbeitsbereichs, wenn die Maschine
in Betrieb ist. Dies kann zu schweren Verletzungen flihren. Lassen Sie Kinder NICHT unbeaufsichtigt mit der CNC-Maschine,
auch wenn sie nicht in Betrieb ist. Sie kdnnten sich verletzen.

e Lassen Sie das Gerat NICHT unbeaufsichtigt, wahrend es in Betrieb ist.

e Stellen Sie sicher, dass sich lnre CNC-Maschine in einem gut beliifteten Bereich befindet. Einige Materialien kénnen wahrend
des Betriebs Rauch oder Dampfe freisetzen.



Spezifikationen

|

Name des Modells

4040-PRO MAX Router

Arbeitsbereich

400 x 400 x 78mm (15,75" x15,75 " x3,07 ")

Gesamtabmessungen

660 x 666 x 390mm (25.98" x 26.22 "x 15.35")

Kompatibilitat der Steuerkarte

Grbl 1.1h

MCU

32-Bit

Maximale Geschwindigkeit

2000mm/min

CAM-Software

Software basierend auf GRBL Firmware, z.B. Candle, UGS

Material des Rahmens

Ganz aus Aluminium

Leitspindel Teilung 2mm Leitung 4mm ACME T10(10mm)
Steuerungssoftware GrblControl (Kerze)

Bewegungssystem Schraubendreher

Spindelmotor 710W AC Spindel

Schrittmotor NEMA 17

Stromversorgung AC110/230V (Schaltleistung)
Ausgangsleistung 24V 5A




X-Achse Modul Y-Achse Modul (links) Y-Achse Modul (rechts) Vorderseite Aluminiumprofil

Hinteres Aluminiumprofil X-Achse Stitzblock (links) X-Achse Stutzblock (rechts) Spindelmotorhalterung (65mm)

(2) MDF-Abfallplatte Kabelhalter aus Blech 710W Kompakt-Router-Kit 52-mm-Sicherungsring



Unbox

U
“gl-WZ
% ro—
Dibel . (5) M5%14 Zylinderschraube mit Innensechskant
(9) D5-L25 3) %ﬁ:ﬁ}fggggi;ﬁiﬁ;ﬁbe (29) M5%20 Zylinderschraube mit Innensechskant Ség':‘fgﬁ;iﬁ:ie
(5) D6-L20 (5) M4x18 Zylinderschraube (5) M5%22 Zylinderschraube mit Innensechskant M5x20

—

Inbusschlissel
(2,5mm, 3mm, 4mm)

mit Innensechskant

q

q

Schraubenschlissel Netzkabel (US)
(10mm, 17mm) Netzkabel (JP)

{22

3,5m 710 W Router-
3,5m 710 W Route
3,5m 710 W Route

Netzkabel (US/JP)
r-Netzkabel (UK)
r-Netzkabel (EU)

USB A-zu-B-Kabel Stromversorgung

= )
="

Netzkabel (UK)
Netzkabel (EU)

Ay

(4) GummifuRe



Unbox

(10) 3x80mm Kabelbinder
(3) 4x200mm Kabelbinder

Z-Probe-Kit

(2) Endschalter
Y-Achse (Ersatz)

/
@
/
@

ER11 1/8" Spannzange
ER11 4mm Spannzange

.

(4) Klemmensatz

4

(2) Kohleburste
Fir Kompakt-Router

Carving Router Bits Set

Schmiermittel

Genmitsu

Benutzerhandbuch

.
—_—

USB-Laufwerk

[
(2) Endschalter X-Achse (Ersatz)






Mechanische Installation

l_l

SCHRITT 1 Anbringen der GummifiRe
Was Sie brauchen:
o 1 -

Vorderseite Aluminiumprofil Hinteres Aluminiumprofil (4) GummifiiRe

1. Ziehen Sie das Schutzpapier von den 4 GummifiiRen ab.
2. Befestigen Sie die 4 GummifiiRe in den unteren Nuten an den Enden der vorderen und hinteren Aluminiumprofile.

\

Die Bodenrillen an den Profilen

3. Legen Sie dann die vorderen und hinteren Aluminiumprofile wie gezeigt auf einen flachen Tisch.

s |

Hinteres Aluminiumprofil

Vorderseite Aluminiumprofil (4) Gummifiite



Mechanische Installation

a

SCHRITT 2 Anbringen der MDF-Abdeckplatte

Was Sie brauchen:

R % S —

(2) MDF-Abfallplatte (8) D5-L25 Zylinderstift ~ (12) M5x20 Zylinderschraube mit Innensechskant 4mm Inbusschlissel

1. Richten Sie die Locher in den MDF-Spoilboards mit den entsprechenden Schraubenléchern in den vorderen und hinteren
Aluminiumprofilen aus, und schrauben Sie (12) M5 x 20 mm Schrauben durch die Lécher in den MDF-Spoilboards und Profilen.

(Hinweis: Die Schrauben lassen sich jetzt nicht mehr festziehen).

2. Stecken Sie die 8 Passstifte in die Locher der vorderen und hinteren Aluminiumprofile, wie abgebildet.

Kabel <"
(12) M5%20 Zylinderschraube mit Innensechskant / \




Mechanische Installation

Al

SCHRITT 3 Installation der Y-Achsen-Baugruppen

What you need:
_ |=M
< SR —
Y-Achse Modul (links) Y-Achse Modul (rechts)  (16) M5x%20 Zylinderschraube mit Innensechskant  4mm Inbusschlussel

1. Stecken Sie die Positionierungsldcher fiir die linke und rechte Y-Achse (YL&YR) des Moduls durch die Passstifte.
2. Befestigen Sie das YL&YR-Modul mit (16) Schrauben M5 x 20 mm an der vorderen und hinteren Platte.
3. Ziehen Sie die soeben eingedrehten Schrauben an den MDF-Bordwénden fest.

Y-Achse Modul (links) (16) M5%20 Zylinderschraube mit Innensechskant

Dabel

(8) D5-L25 Zylinderstift Y-Achse Modul (rechts) M5x20 Zylinderschraube mit Innensechskant



Mechanische Installation

Al

SCHRITT 4 Installation von X-Achsen-Baugruppen

1. Drehen Sie die Handrader an den YL&YR-Modulen im Uhrzeigersinn, so dass die Y-Achsen-Schieber des Moduls genau an den
hinteren Halterungen anliegen.

Y-Achse Modul (links)
Y-Achse Schieberegler

Hintere Befestigung

Y-Achse
Schieberegler Handrad
Y-Achse Modul (rechts)

Hintere Befestigung



Mechanische Installation

Al

Was Sie brauchen:

W N

X-Achse Stutzblock (links) X-Achse Stitzblock
(rechts)

Chowss —
(4) M5%x14 Zylinderschraube mit Innensechskant 44mm

(4) M5x22 Zylinderschraube mit Innensechskant Inbusschlissel

2. Rasten Sie die unteren Nuten der linken und rechten Stlitzblécke der X-Achse in die oberen Laschen der Y-Achsen-Gleiter ein
(Hinweis: Die Positionen der Etiketten entsprechen der nachstehenden Abbildung).

3. Verwenden Sie (4) M5x14mm- und (4) M5x22mm-Schrauben, um die Stiitzblécke an den Y-Achsen-Schiebern zu befestigen, und
ziehen Sie die Schrauben diagonal an.

(4) M5%22 Zylinderschraube

mit Innensechskant
(4) M5%14 Zylinderschraube
mit Innensechskant

(4) M5%14 Zylinderschraube ;1
mit Innensechskant et




Mechanische Installation

Al
What you need:

- .
- f//
X-Achse Modul (4) D6-L20 Zylinderstift (6) Abgerundete Sechskantschraube M5x%20 4mm Inbusschlissel

4. Vergewissern Sie sich, dass die vertikale Platte vollstéandig in die Aussparungen auf beiden Seiten der Stltzblcke eingesetzt ist,
nachdem Sie die Baugruppe in Position gebracht haben.

5. Verwenden Sie (4) D6-L20mm Stifte, um die vertikalen Platten zu befestigen.

(Wenn Sie Schwierigkeiten haben, die Stifte von Hand einzubauen, versuchen Sie es am besten mit zusatzlichem Werkzeug, z. B.
einem Gummihammer oder einem Holzhammer).

(4) D6-L20 Zylinderstift




Mechanische Installation

a

6. Verwenden Sie (6) M5x20-Schrauben, um die Uberlécher der vertikalen Platten der X-Achse zu passieren, und schrauben Sie sie
in die Locher des Stlitzblocks, dann sichern Sie sie.

(6) M5x20 Abgerundete Sechskantschraube




Mechanische Installation

Al

SCHRITT 5 Installieren des Kabelhalters aus Blech

Was Sie brauchen:
- '
- g = [
Kabelhalter aus Blech (2) M3x8 Zylinderschraube mit Innensechskant 2,5 mm Inbusschlissel

Befestigen Sie den Kabelhalter mit (2) M3x8mm Schrauben durch die Lécher des Kabelhalters aus Blech an der blauen
Kabelschienenhalterung und ziehen Sie die Schrauben fest.

(2) M3x8 Zylinderschraube mit Innensechskant

Kabelhalter aus Blech




Mechanische Installation

|

STEP 6 Installing the Spindle

Was Sie brauchen:

\s e —

Spindelmotorhalterung (65mm) (4) M5x14 Zylinderschraube mit Innensechskant 3mm Inbusschlissel

1. Befestigen Sie die Spindelmotorhalterung an der Montageplatte der Z-Achsenklemme und richten Sie die Schraubenlécher auf
beiden Seiten aus.

2. Verwenden Sie (4) M4x18mm durch die Befestigungsplatte der Z-Achsenklemme, um die Spindelmotorhalterung zu installieren.
(Hinweis: Die Schrauben lassen sich jetzt nicht mehr festziehen).

(4) M5%14 Zylinderschraube mit Innensechskant

65mm Spindel Motorhalterung Montageplatte fur Z-Achsen-Klemme



Mechanische Installation

Al

What you need:

‘ .é, . ﬁ
—T T

710W Kompakt-Router-Kit 3mm Inbusschliissel

. Lésen Sie mit einem 3-mm-Inbusschliissel die 2 Schrauben an der Spindelmotorhalterung und installieren Sie die Spindel.

A W

. Die 2 Schrauben an der Spindelmotorhalterung und die 4 Schrauben an der Seite separat sichern.

(2) Schrauben Sie die Spindelmotorhalterung an (4) M5%x14 Zylinderschraube mit Innensechskant




Mechanische Installation

Al

SCHRITT 7 Auswringen

1. Stecken Sie die schwarze Klemme (3PIN-Signalkabel) in die Endschalterplatine der Z-Achse.
2. Stecken Sie den weillen Anschluss (4PIN-Motorkabel) in den Z-Achsenmotor.
3. Verbinden Sie das XZ-Achsenkabel am Y-Achsmodul (links) mit dem X-Z-Kabelanschluss am X-Achsmodul.

4. SchlielRen Sie die (2) Y-Achsen-Motorkabel an beide Y-Achsen-Motoren an. (Tipps: Bitte driicken Sie auf das wei3e Paddel und
Uben Sie Druck auf den Dockingport aus, um sicherzustellen, dass die beiden Ports in engem Kontakt und gesichert sind).

4PIN-Motorkabel

3PIN-Signalkabel

XZ-Achse Kabel

Y-Achse Motorkabel \‘



Mechanische Installation

|

SCHRITT 8 Kabelbiindelung und -befestigung

Was Sie brauchen:

(10) 3x80mm Kabelbinder
(3) 4x200mm Kabelbinder

1. Verwenden Sie 2 Kabelbinder, die Sie durch die 2 Kabelbinderldcher des Kabelhalters aus Blech fiihren.

(Hinweis: Uberspringen Sie das mittlere Befestigungsloch des Blechdrahthalters).

@* = S . Uberspringen des
mittleren Krawattenlochs




Mechanische Installation

l_l

2. Befestigen Sie den Stecker des langen 710 W Router-Netzkabels mit einem Kabelbinder an der Kabelhalterung aus Blech.

3. Biindeln Sie das lange 710 W-Netzkabel der Oberfrase mit Kabelbindern in Richtung der Z-Achsen-Motor- und Begrenzungskabel.




Mechanische Installation

l_l

SCHRITT 9 Demontage und Montage der Werkzeuge

Was Sie brauchen:

_([ - p—

Schraubenschlissel (10mm, 17mm) Carving Router Bits Set

1. Verwenden Sie den 10-mm-Schraubenschlissel, um die Oberfrase zu fixieren, und den 17-mm-Schraubenschlissel, um die
Spannzangenmutter der Oberfrase 710W abzuschrauben.

2. Schieben Sie die Spannzange in die Spannzangenmutter in Richtung des Pfeils, bis ein Klicken zu horen ist, das anzeigt, dass
die Spannzange eingesetzt ist.

10-mm-Schlissel
(Holding)

10-mm-Schlissel
(Holding)

)L

anziehen

17-mm-Schlissel

Losen Sie 17-mm-Schlissel



Mechanische Installation

U
Anleitung zum Austausch der Spannzange

1. Entfernen Sie die Spannzangenmultter.
2. Drucken Sie die Spannzange in Pfeilrichtung, um sie von der Spannzangenmutter zu I6sen.

3. Setzen Sie die zu ersetzende Spannzange in die Spannzangenmutter ein und driicken Sie die Spannzange in Pfeilrichtung in die
Spannzangenmultter, bis ein Klicken zu horen ist, das anzeigt, dass die Spannzange eingesetzt ist.

driicken [ 1 ]
h |l
/|
_ Punkt der Anstrengung
* o O
e




Mechanische Installation

|

SCHRITT 10 Montage des Klemmsatzes (geeignet fur Original-MDF-Spoilboard-Plattformen)

Was Sie brauchen:

3.

(4) Klemmensatz

Der abgebildete Klemmsatz besteht aus den folgenden Teilen.

Stellen Sie die Position des Spannsatzes entsprechend der GréRe des zu gravierenden Werkstiicks ein. Schrauben Sie zuerst die
Schraube in die Mutter im MDF-Spoilboard, setzen Sie dann die Feder, die Nylondichtung, die Platte und die Saule ein, und sichern
Sie schlieBlich die Mutter.

M6-Einstelimutter

Aluminium-Saule

Aluminium Platte Eingebettete Mutter

fur MDF Spoilboard
Nylon-Dichtung

Frihling
M6-Gewindestift




Mechanische Installation

|

Verwendung des 52-mm-Sicherungsrings

Das Lasermodul muss von Ihnen selbst vorbereitet werden.
Was Sie brauchen:

—

52-mm-Sicherungsring

Tipp:
1. Die Acrylblende des Lasermoduls muss beim Einbau entfernt werden.
2. Wenn der Haltering leicht angezogen ist, dehnen Sie ihn mit Hilfe eines Werkzeugs leicht auf und setzen Sie das Lasermodul ein.

3. Wenn der Haltering leicht angezogen ist, I6sen Sie die 2 Schrauben an der Spindelmotorhalterung und die 4 Schrauben an der
Seite, und installieren Sie das Lasermodul darin.

Entfernen Sie Losen Sie




Mechanische Installation

|

1. Setzen Sie den Ring in die Motorhalterung der Spindel ein.
2. Setzen Sie das Lasermodul in den Haltering ein.
3. Ziehen Sie die Schrauben zur Befestigung des Spindelmotors an, um das Lasermodul in seiner Position zu halten.




Software-Einrichtung

|

1. Treiber-Installation

Installieren Sie den Treiber (Software—Treiber—~CH340SER.exe).

g DriverSetup(X64) ]

#5 DriverSetup(X64) = J

ﬁUSE —>

CH340SER

Dewice Driver Install { UnInstall

Select INF File : CH3415ER.INF

WCH.CN
. |__ USB-SERIAL CH340
|__11f0442011, 3.3.2011.11
UNINSTALL

HELP

Dewice Driver Install §{ Uninstall

Y - S BT T T CLITA1CC O IRIE

DriverSetup u

:] The drive is successfully Pre-installed in advance!




Software-Einrichtung

|

2. So bestimmen Sie den COM-Anschluss lhres Gerats:

* Windows XP: Klicken Sie mit der rechten Maustaste auf "Arbeitsplatz”, wahlen Sie "Verwalten" und wahlen Sie "Gerate-Manager".

* Windows 7: Klicken Sie auf "Start" > Klicken Sie mit der rechten Maustaste auf "Computer" > Wahlen Sie "Verwalten" > Wahlen
Sie "Geratemanager" aus dem linken Fensterbereich.

* Erweitern Sie in der Baumstruktur "Ports (COM & LPT)".
* Ihr Geréat ist der serielle USB-Anschluss (COMX), wobei das "X" fiir die COM-Nummer steht, z. B. COM12.

» Wenn es mehrere serielle USB-Anschlusse gibt, klicken Sie mit der rechten Maustaste auf jeden einzelnen und tberprtfen Sie den
Hersteller. Das Gerat wird "CH340" sein.

A

Open
LICZ=D K]
Map network drive...

Disconnect network drive...

Create shortcut
Delete

Rename

Properties

& Computer Management

Fle Action View Help

e sBEE®

&/ Computer Management (Local
4 {f} System Tools

> (® Task Scheduler

» @ Event Viewer

» ) Shared Folders

, cal Users and Groups|

2
4 5 Storage

& ook Management
» B Services and Applications

a2 FAOIEL
18 Computer
+ g Disk drives
B, Display adapters
D/CD-ROM drives

juman Interface Devices
E ATA/ATAPI controllers
T Imaging devices




Software-Einrichtung

|

3. Grblcontrol (Kerze) Anschluss an den Controller.

Bei der ersten Verwendung missen Sie den entsprechenden COM PORT und die Baudrate einstellen.

Schritt 1: Die Software sollte automatisch die Portnummer auswahlen.

Schritt 2: Wenn es nicht automatisch erkannt wird, wahlen Sie das Dropdown-MenU "Baud" und wahlen Sie 115200.
Schritt 3: Klicken Sie zum Speichern auf "OK".

(5 Grskeneol Cond) | == )
File Help
==
F =

| Comnection

@D 2 - O G 3+

Control Sender I
User commands ﬂ

Heightmap

Parser
Visualizer
Tool model

Cansole

Panels

Colors.

Font

G0G21038. 20-50F100 G2IL4 GOE25

621680; GS3G0Z0

“ moves toal ini |Flane 2

4 CE_D) cuea |
»




Test Projekt

|

1. Grblcontrol (Candle)

3D preview interface, hold the !
left mouse button, can rotate '
Angle, scroll the mouse wheel, "
can be enlarged, or reduced. :

If you cannot see anything, you
need to change to a computer
with support for OpenGL2.0
graphics cards.

[&) sainsmart.nc - Grblcontrol (Candle)

File Service Help

Gmaode progran

. Common operation button,

: the mouse icon on the above
=~ shows the specific function

[GC:G0 654 61T G2l G20 GB4 NS M9 T FO 5100001 - - ||
Fs0 /0 Lo
L 1
xn
ey
0000 .. 3812 00:00:00 / 00:01:56 @,mr ————————
Tioo00 . 10.300 Butter: 0/ 0/ 0
I -0.200 . 5.000 Vertices: 109
33812 / 10,300 / 5 200 FPS: B3 =
# Command State espon: Ii\
1 690 In queue I
2 G1 75 F500 1In queue
3 G1 X0 YO 1In queue
4 M3 56000 In queue .
5 G1X9.95 Y91 In queue Fonsol,
6 G1 Z-0.2 F200 In queue pe
T m J 3
[0 Cheek [C] Serall |0 open [ meser || send || Fau Kbort I "4 I
T T T
1 ! 1 !
1 ! 1 !
1 ' 1 '
_______ Lomm e b2 emm e - L !
1 ! | 1 1
' Open Gcode | ' Send Gcode, + Command,
[ |
—————————— 4 ----------2 [inputbox



Test Project

1

2. G-Code zur Bearbeitung ausfiihren

Schritt 1: Klicken Sie auf [open] und wahlen Sie den auszufiihrenden G-Code aus.

Schritt 2: Klicken Sie auf das manuelle Bedienfeld, und bewegen Sie die Spindel zum Startpunkt. Punkt der Gravur, so dass sich
das Werkzeug und das Werkstiick gerade beriihren.

Schritt 3: Klicken Sie auf [ZeroXY] [Zero Z] Léschen Sie die XYZ-Achsenkoordinate.

Schritt 4: Klicken Sie auf [Senden] und fluhren Sie den G-Code aus.

3. Uber Firmware-Parameter
Die Parameter der Steuerplatine wurden geman 4040-PRO MAX konfiguriert.

0

Font Control

Probe commends

0621636, 21-SOFI00 GR2Z14 GILZS.

GR1GHD: GaIGITD




Z Probe Einstellungen

1

Einfuhrung der Sondenfunktion

1. In Grblcontrol (Candle)

Schritt 1: Sondenbefehle bearbeiten.

G-Code fiir Messwerkzeug

G90G21G38.2Z-50F100
G92 714
G90 Z25

Nach der Bearbeitung

G21G91G38.2Z-20F100
G0z1

G38.2Z-2F10

G92 712.35

G90

Dicke des Messwerkzeugs

Erlduterung:

G21G91 : metrische, relative Koordinaten

G21G91 : metrisch, relative Bewegungen
G38.2Z-20F100 : Messtaster 12,35 mm bei 100 mmpm

GO0Z1 : Verschiebung um 1 mm nach oben (im relativen, nicht im
absoluten Modus)

G38.2Z-2F0 : Messtaster 2 mm $ 100 mmpm

G92720.1 : meine Tasterdicke, YMMV

G90 : zuriick zum absoluten Modus

G0Z25 : Riickzug vom Taster

Dies setzt voraus, dass der Benutzer den Messtaster positioniert
und dann den Bohrer 5 oder 10 mm dariiber. Bei einer PDF-Datei
kénnte dies aus der pdf kopiert, in Candle eingefiigt und nur die
Tasterdicke gedndert werden.



Z Probe Einstellungen

1

Schritt 2: Sondenbefehle werden in Grblcontrol (Kerze) eingegeben.

7 Candle =@ ®
6code
[ Settings [
Connection Connection d 0
8
Sender =
Pert: COMI - Band: 115200 - 0 =
Machine information
Control Sender lot connected
User commands [C] Tgnove evror responses
Heightmap Automatically =et parser =tate before zending from zelected line
Parser Machine information L l’_
Visualizer
Status query period a Units fm ] n
Tool model o O
Bapid speed: 2500 Acesleration 100
Console
Panels Spindle speed min 0 nax 20000
%o Colors Laser power min 0 nax 255
3 alifa
z: 0.q |Font Contrel
0.000
Erobe comands
671680638, ZZ-30F100; 682 Z12.35; GOZ13 | EEnEa——
Safe position commands
621690; G5360Z0 LS
[] “Restore erigin” moves tosl in Plene e
User commands b 1+ Ho sach
Button 1 ¥
a0
Button 2
o
Set to defaults
Checlimome [v] ATTOSEroLL Upen Teset B Tauce Roort -

)
=
0
(0]
(@]
o
3
3
QO
=)
o
w
0
o]
0]



Z Probe Einstellungen

1

Schritt 3: Verbinden Sie das Sondenwerkzeug mit der Sondenschnittstelle des Controllers.
Schritt 4: Klicken Sie auf die Schaltflache "Z-Probe", Z-Achse automatische Werkzeug auf Null.

Grblcontrol (Cand

Fle Service Help

G-code program

[GC:G0 554 G1T GZ1 GB0 G34 MS M9 TO FO 5100007
Ff5:0/0

% 0.000 0.000
T: 0.000 0.000
I: 0,000 ... 0000

LC

00:00:00 / 00:00:00
Buffer: 0/ 0 /0

Vertices: 145

0.000 / 0.000 / 0000 FPS: B2
* Command State 3esponse
[F Check [F] Seroll Reset Sl B e

State
$ork cosrdinates

0.000 0.000 0.000
Machine coordinates

0.000 0.000 0.000

Status

Contrel

Conzole

3% £ M3%:Caution: Unlocked]

ok [
510000 < ok




S 69
T - - - - o - e m e 70
R - - 71
W72 1 A A 72
ABZHIW o A AP = mm e 76
VIR Ty by T m o 94
TAR IOV T b o mmmm 97

Z7 0= DY b7 Y T e 99



£2T%

l_l

T DIVl Genmitsu 4040-PRO MAX CNCIL—Z—F v BBV LEIFWEE. HICHUDNESITEVET,

IRTCDEY b TPy TT771010E 72T =Ry RCEENBUSB RS A TITFREFEINE T, USB RS A TDHRITIELITD
EDHBA>TVET

o ZDI =17 JVDPDFAR

e WindowsFEGrblControl/CandleY 7 k7 77

e FUTINTTAIV

e WindowsFUSB K5 1/\

SainSmart4 > >4 VY =Xt VX —TCNCEAD FSANEV T Iz 7%HA VA M—ILLTLIEEEL,
https://www.sainsmart.com/products/4040-promax

QRO— FERAF v L TIERZHET .

Scan To Find
CNC Resource

T ZAHIVYR— MIDWTIE. support@sainsmart.com & CEF A — /L THEBWVELELETL,
NIV T EHR— KMEFacebook 7 )V—THh 5 & THIBWRITE T, (1Y AX— FXKHCNCI—HF—FIL—7)
QRIO—FZEXF+ > LTYIL—TIcEMT %,

e O

w1
fe Ll
f'::l'll-‘.' A Scan To Join

=g User Community




REFHE

CNCR > DERICIF T ERLTIEEL, CORMISRIEERmE e R FR R Z R DEREE C I,
KHNCR U VIETBEAEZERTY,

AEERIET BITE 18U ETHRITNEEV E A, oL, AEITHEBELIZABRD 2RADEE T 2551E. TORY TIEHY EA.
BUGRER (ReBREGALE) 2BALKRE

CNCR VU BICRELIGMICRBLTKIEE

4040-PRO MAXIZB 7 N7 DERZEALTVE T, INCV—2—E2ERI—NPERZ VI ITEFRLEWT EEBEDLE T,
BREEREZVCODTHERITFHBL L DICLTLIZEL,

EEPESRPRITMETH DB LEVTLEE W, REEDNEMICTEVE T,

BROMEEILTL B EER B ESCRNTY RO—ERZEREBRFITGE DI Y LEWTLREL, EREZEBNAHIET,
CNCR Y HBEILTWVEWE ETE, FEOBDEHEWNETAICBIGEWTLEEW, BRAETENHHIET,
AHEDEEH L MBLGEWTLZELY,

CNCEBENMRRODRVWSIICSH 2T 2L TIEE L, MRHC KO TR EERIEPHRADNKEETHIEHHIET,



1%
i

E7IVA 4040-PRO MAX)L—2—

YEEET T 400X400X78mm (15.751 > FX15.754 > FX3.0714 >/ F)
SERTE 660X666X390mm (2598 >/ FX26.2241 >/ FX15351 >/ F)
I bA—JLR— OB #4% Grbl 1.1h

<AV RV

RERE 2000mm/4>

CAMY 7 +ox7 GRBL 77—L7z7cEDLY 777, fl:Candle. UGS
JL—LEM F=) - TIVZZTL

J—FRXJ1)21— EwF 2mm J—F 4mm ACME T10(10mm)

Y 77 GrblControl (F+>/FJb)

t—>3arv-URTA AZVYa1—RS5147

AEVRIVE—%2— 710W ACRE > RV

ATVvEVTE—R— NEMA 17

EIR AC110/230V (R FEIR)

HH 24V 5A




95 B =

xm%yi—w Y#EI 21—V () YEEY1—IL (R)

7« 7V Z T L XghtrR—kJOovy (k) XgtR—kJOwv s (H)
- JazvrAIb

(2) MDFRRAJVR— K = h AT =TIVRIVE— 710W /N V=R —F v b

-

7OV TIVZZU L
- 7O774Ib

AEVRIL s ®B—Z2—
UV (65mm)

-

52mm U Fr—=—>5U>5



Ry R

Y]
g.«lw =
> | g { B ( f’“.'::::: e
M, %% Emﬁ =i e
HRE > BYM3IX8YV 4w ke AV R BGYM5X14V 47y bk e ANy ReFrySe XT1) 21— (7) M5X 20
(9) D5-1.25 cFpw TSR 1— QO)M5X20 V4w ke AWK «FrwT e 2471 1— M
(5) D6-L.20 GYMAXI8 YAy k AV R BYMSX2 VA w ke AW R eFryT e 241 1— NREAA

cFyv T XV a—

[ — = s

NABLVF L>F TRI—FK (US) EREI—F (HEE)
(2.5mm. 3mm. 4mm) (10mm. 17mm) ERI— K (P) ERI—F (EU)

3.5m710W Jb—2—&R3—F (US/JP) USBA-BT—7T Il BIR

35m710W)b—2—&RI—F (EE)
35m710W )L—%2—FFREI— K (EU)

4) JLE



TRy IR

(Y
= sy =y
E = I

(10)3x80mm#~—J)b « 24

ER111/8" L v k
(3)4x200mmT—7)IL R A

ER114mmaL v k

’T‘

Z70—7 - Fv b NSV TFv b

(o 1 T

QY)Y FRAYvF (FhF) Q) h—RrTZv
aVINg Mb—%2—H

H—EVTIL—2—EYy vy b USBRZ 17
@8 GREASE_ -
LS
T Q) X&Eh) = v bR VvF (FlH)

Genmitsu V

1—H—<=Za7Ib






AAZABIV A2V RA =1V

LY
WEITHD:
JAavh - 7IVIZOL - TOTTAIL D7« 7IVEZIL-Ta774)b @) JLe

1.4DDOJLEDSHEEE XD T,
2.7V EUTOT7IVEZOLTAT 7AIVDHICH BEBIC. 42O TLEEWIMITET,
RIS, 7OV bEDTICBRYMIFR7ZIVETOaT7 74 10E. ROESICESHT—TIVDEICEL,

D7 «T7IVEZoL - 7a7 74l ”””————

////’\

a7 74 IVDR kL
JIv—7

N >
OV bk T7IWIZOL-TATTAIL ‘%§§§§$g



AAZABIV AR =1V

STEP 2 MDF R R A JLR— FDELY {345

EE %% = —

(2) MDFRARA JVR— K (8) D5-L25 9\;]‘\\[5\/ (12) M5X20 RAETUTERIV b AmmAEL > F

1.MDFDRRAJVR— RONREFEDOT7 IV TOT7 7 A IVORIST BRI EaEDE. M5x20mmD XY (1274) ZMDFD X
RANWR=RETOT7A0ILDORIEBLET,

CER SRR YZEEDCAYITBHILIETEEZEA)
2BDE ST BERDAREY ZFIEDT7IVITAT 7 A ILDNRIHEALE T,

(8) D5-L25 ARE > (12) M5X20 A7 ERIL b




AAZABIV AR =1V

1]
RERED:

1 = s —
Y#EY 1 —IL () YS@EY 21—l (B) (16) M5X20 7SATUTERIL b dmmiABL VT

1L.Y&@ES (YL&YR) EV1—ILOMAIBRONZZREVITRELET,
2.(16) M5x20mm XV ZFER LT, YLQYREV 21— )bE7OY BTV 7 TL— MERUMITE T,
3.MDFDRARA JVR— RIch CIRAA R I Z RS S,

YEEY 1 —)L (K) (16) M5X20 INAFTERIV

= /

HREY

(8) D5-L25 A RE> YEEY 21—V () (2) M5X20 RETFERIL b+



AAZABIV A2V RA =1V

U
STEP 4 X 87t > 7'V DR Y 313

LYLYREY 2—)VD/N\Y FIVEREEIVICEIL, EV1—IVDYBMASAZ—DBUT7I TV MUt ESILSICLET,

YEET 21— ()

INY RiRA—)b

YEET 21—V (B)
7ok




AAZABIV AR =1V

a
=

~
U

ot

SO

-3~
= o s
= B 4 AT

X@oR—hTOvs () X#PER— IOV (&) (4) M5 X 14 BT £ R R AmmAEL S F
(4) M5 X 22 ABTAFERIL b

1. XSO K— 70y 2 OTFRIOEE. Y8R5 4—0LEDE T IEDAKET,
CE © SAILOREIR FRICHS)
3. (4) M5x14mm & (4) M5x22mm DX I EF>THHR— F IO 2% Y 8RS A 4—ICEE L. 2 ERDIHDHET,

(4) M5x22 75A
AGEEIIAN

(4) M5x14 75A .
RFERIL -

= d

(4) M5x14 75/
TUTERIV b




AAZABIV A2V RA =1V

]
WELELHD

a—— s e —_—
r - ’/ oy

XEHEY 12 —)bv (4) D6-L20 9/1: e (6) M5X20 ;AR demm;NABL VU F

A 7LV T ) ERMICEB LIE. BETL— MDY R—bT70Ov 7OmBID./ v FICRBIBATNTWAS T LERERL T EE

5.4KDD6-L20mmE v EF>TCEBE S L—bEt Y FT 3,
(FTEVERYMFTZOHE# LWNESIF. LN\ I—PABEEDEEREM L TERYMFTTHEELNTLLD)

(4) D6-L20 A RE >

l/\O



AAZBIV AR =1V

Y
6.M5X20D%Y (64) AXEHEE L — bDOA—/\—K—)UIBL. YR—bT7Ovo70ORICRACIAIH OVvITS

(6) M5X20 "R Y




AAZABIV A2V RA =1V

STEP5 — M AR IV —TIVRIVE—DHLY {FiF

| r —
= ARV =T IVRIVE— (2) M3 X8 RATUTERIL b 25mmiAEL Y F
=R AZ T —=TIVRIVZ—D7IT (2) M3x8mmZE&EL., T—TIVRIVZ—EFWNT—TILL—ILT > MIEEL. xV%E
WHET,
(2) M3 X8 7SATUTERIL ~

V= ARV =T IVRIVE—




AAZABIV A2V RA =1V

Al
STEP 6 Installing the Spindle
WEIZEHD:
& o —
REV RV - E=R— T (65mm) @MEXT14V Ty ke ANy ReFry T 271 a— 3mmAEL YT

LRAEY RIVE=2—IUVNEZEY SV TIRIY T L— MBI BRIOX Y NEEhEET,
2. (4 MAI8mmZZEH Y S TR MIF T L— MIBL T, AEY FILE—2— UV FZERUMITET,
CEE SIERIEEDAVITEHTLIETEFEA)

(4) M5X 14 5B7UFERIL b

65MMALEY RV« E=2— TV b Z8@I SV TR T L—



AAZABIV AR =1V

Y
HELEED:
710W /NBY) L —Z—Fw 3mmSEL UF

3.3mmDARAL Y F BN AEY FIVE—2 -T2 FD2EDR I ZESH. AEY RIVERIHIFET,
4AEV RV s BE=F— VY FDRI2KEPEDX VAKX ZR <Oy 7 LET

QRAEYRIL s E=R— IV bDRY (4) M5X 14 75AE7 T ERIL b




AAZABIV AR =1V

Al

STEP7 %%

1.2i5F GPINEST—TIV) ZZ28) 3y b XAy FERICE LIAHE T,

2.BWNEF @PINE—2—7—7)l) ZZ#E—2—ILELAHE T,

3YBEY2—IV (B) OXZ87—T IV XBEI21—-IVDOX-Z7r—7)bAR7 2R LE T,
4QQYHME—Z—7—TIVEmMADYHE—Z—ICELAHETT,

(e b BWNRIVERLT Ry F 2 7K— MIEDZDNF, 2DDR— hFHHERICEELTEEENS LI LTLREWY),

APINE—Z—47—T )

3PINES7—7 IV

XZ&hor—7Ib

VBE—S—r =TI 1



AAZABIV AR =1V

Al

STEP 8 7 —JIVD#ER L EIE

WEIZHD:

(10)3x80mm#~ —7 )b - 24
(3) 4x200mm#7 —7 )L 2 A

L= bAZ) - 7=T)U » RIVE=D2DDT—T b« AU, 2KDT7—T )b+ 214 %Z=@BLET,
CE: Y= b AR TAV—KRIVE—DEAFDR A R—IVIERIEL T ZELY) &

BARDZ A R—IVZERIET




AAZABIV A2V RA =1V

l_l

T=7IW 24 ZFERLT7I0W/IL—2—8BRI— FIXI 2% — b A2V —TIbRIVE—ICEELE T,
710WV—2—EBRI—F7—J )V, Z8E—2—&L U3y br—TIVOFEICHE > TRER/\> FTRR %,




AAZAIV A2V A =1V

U
STEP 9 TE D532 LAXY {347

WEGED:

= -

L>F(10mm. 17mm) H—EVTIL—2—EY bEv b

10MmMOL >V FTIV—2—%EEL. 17mmDL >V FT71I0W/L—2—D L v b EEDS,
Ly FAFREDNEICH BT EERTAFVEWD BEHTBET, Ay FEXRHIOABICOL Y v MTHLIAS,

10mmL >F
(2=}

17mmL > F

10mmL > F
*B

17mmL > F

5



!)‘73:73111 cAVAM=IV
1

aLvy FRBFIE

1.aLy by bEST,

2. 3Ly FEREOFAIAL, Ol by bh ST,

3.5 5Ly bEILY My Mty b L. AF v EVSERLTAL Y MIFREDKBICSH ST EERTE T, KEDH
EicaLy FEMLAHET,

* = BHDKRA > b I




AAZAIV A2V A =1V

STEP10 757+ v FORYFF (FVIFIVMDFRRAIVE— R TSy 7 4—LIELTVET, )

@oo>7Fvb

BMDYZ>7 v MEUTOMRBTHERENT LS,
BT BT -V DREEICEDETCI/ IV THY FOMBEZEFELET, ETRXIZMDFARAIVIR—RDF v M CAdr R
WCATIVT FA4AYHARTy by TL—h OAZLEEY bL. RBICHY bZ2OYVILET,

MéEE v b

— 737 L
7IVZTL—h

MDFZXRAJViR— K
FIZBRHF v
FAOAVHRTY K
&

M6ty h 221 2—




AAZAIV A2V A=V

52mmiESHERDEL S

|E

L—H—EJ 21— IVIZBS TERET Z2HELH S,
WEIZED:

—

52mm U Fr—=—>7U 5

B>k

L—H—FI2—IbD7 7)Y 71UiE. BRISFORITER Y AT RELSH D £,

RiF) IV LEDWGEI. IEZFE>TA LG, ZOHRITL—HF—FEI 1 —)bEANTLEEL,

R’ IV LEWEEIE. RAEY RIVE—Z2—<X U2 FORI2ZREAEDRIAERZN L, L—F—FT 31— IVERIMITET,

Y RR<



AAZABIV AR =1V

U
1LUYT=AEV RV« E—2— - IUY MY MITET,
2.L—Y—EV1—)LERE) VU IKIRIMITE T,
3. REY FIVE—Z2—DEIIMF XD DD ZRHB L. L—T—EIJ 1 - ILZFAEDMUEICEET %,




VYIbox70Ey b 7v7T

|

1L.ESAN—DLV X =1V

FIANEAVAM—IVED (VT 17— K51 /\>CH340SERexe)

ﬁUSE —>

CH340SER

g DriverSetup(X64) ]

#5 DriverSetup(X64)

Dewice Driver Install { UnInstall

Select INF File : CH3415ER.INF

WCH.CN
. |__ USB-SERIAL CH340

|__11f0442011, 3.3.2011.11
UNINSTALL

HELP

Dewice Driver Install §{ Uninstall

Y - S BT T T CLITA1CC O IRIE

DriverSetup

)| The drive is successfully Pre-installed in advance!




VIbox70Ey b T7vT

|

2. VD COME— b ERET S

-WindowsXP : XA/ JEa1—%2"2H7 ) v o L, "EB"ZERL. "TN\AAIX—V v "ZFIRT 3,

-Windows 7: "X 2 — ~"&27 )y >"AVE1—2"&2G7 ) vy > "BE "R R > EXAUHS "TINA AR R—T v — "&=FR,
- Y1) —"C"Ports (COM & LPT) "= BRI T %,

-HIReDI T VIFUSBY 1) 77 )LKR— MCOMX)IZZ W £7, "X "IEZCOMBESEZER L. HAIZIXCOMI2TY,

-USBZ ) 7 IVIR— b HERB B8 E. TNENERT U v I LTA—H—EHRT 5L, I VI TCH340) (K545,

&/ Computer Management | B |

Open
pe 45 FANEL Actions
) ((Manage ) 1 - 1% Computer Device Manager -
More Actions »

Map network drive...

Disconnect network drive...

Create shortcut

Delete

Rename

Properties




VYIbOx70Ey b 7v7T

|

3. Grblcontrol (Candle) O bO—5 —IC#EHT B,

PHTERYT ZHBEIE. BYHECOMK—FER—L— M ERET ZHEHHYET,

ATy VT NI T7HBEENICR— FESEEIRT 519 T,

A7 72 BEFMICERHRTNAWSAIE. "Baud" ROy TH I A =21 —%3R L. 115200%&RL 7,
A7y 73 10Kl 27 )y LTRETS %,

1 crieonol (ol e

[60 G54 GIT 621 G30 G4 O WS W3 T0 F0. 50.]

] settings ——




TAM7AY T

7k

(Y
1. Grblcontrol (F ¥ > FIb)

3D preview interface, hold the !
left mouse button, can rotate '
Angle, scroll the mouse wheel, "
can be enlarged, or reduced. :

If you cannot see anything, you
need to change to a computer
with support for OpenGL2.0
graphics cards.

[&) sainsmart.nc - Grblcontrol (Candle)

File Service Help

Gmaode progran

. Common operation button,

: the mouse icon on the above
=~ shows the specific function

[GC:G0 654 61T G2l G20 GB4 NS M9 T FO 5100001 - - ||
Fs0 /0 Lo
L 1
xn
ey
0000 .. 3812 00:00:00 / 00:01:56 @,mr ————————
Tioo00 . 10.300 Butter: 0/ 0/ 0
I -0.200 . 5.000 Vertices: 109
33812 / 10,300 / 5 200 FPS: B3 =
# Command State espon: Ii\
1 690 In queue I
2 G1 75 F500 1In queue
3 G1 X0 YO 1In queue
4 M3 56000 In queue .
5 G1X9.95 Y91 In queue Fonsol,
6 G1 Z-0.2 F200 In queue pe
T m J 3
[0 Cheek [C] Serall |0 open [ meser || send || Fau Kbort I "4 I
T T T
1 ! 1 !
1 ! 1 !
1 ' 1 '
_______ Lomm e b2 emm e - L !
1 ! | 1 1
' Open Gcode | ' Send Gcode, + Command,
[ |
—————————— 4 ----------2 [inputbox



FAM7OIxY F

|

2B DHIcGO— FERTTS

A7y 71 =7y L. RITT56O—FEBIRLET,

ATy 72 FEEN\RIVEZ ) v 7 L. AEY PV ZRZIMBUEE CREITEET, TRELET—IDNB LD EEMTELD
1T, BRIORERICBELET,

ATy T3 [ZeroXY][Zero Z1&E U w7 L. XYZEEZE 7 )7 LE Y,

ATYv74:.GO— FERTIBEE=ZV) v 7 LET,

3.77—=LUxT « NG A—=Z—[cDWT

BIEIAR— RD/INT A —21F 4040-PRO MAX [CRED CTEREESNTWE T,




Z7a-nty b7y 7

(Y

27 0—JEe8N
1. Grblcontrol (Candle) T 7' O— J$2{EHA
Step1: 7O0—7 a3 FigE

G90G21G38.2Z-50F 100
JO0—76a—F G92714
G90 725 S -
G21G91G38.2Z-20F100 G21G91: X MU w &, HEXHEELE
GOZ1 G21G91 : A — kb, HEXITEED
Rke €92 71235 GOZ1: TImmEICBE) (1€~ R Tl CRE— FTF
€90 ’ G38.2Z-2F0 : 7O—72mm $ 100mmpm
G92720.1 : HDFO—TEE, YMMV
GO 225 GO0 : i E— RIS
G0Z25: 7O0—T &% BEH3

nig. 1—4Y-H7O0-—TJEMNEROL. TDLTEY bEY
3T9BHTEEBELTCVEY, Ev bEZD5mmAH10mm_EIC
JATTBEERELTVEY, PDFTHNIE. chErIE—
LT 7O—TDEHEEEYT BT TY,

A=y AV R | =1n3




Z7a-0ty b7y 7

|

AT w72 Grblcontrol (F+ > KJb) ICEBATNTO—TO< UK,

7 Candle =@ ®
6code
[Z) Settings
Connection Connection d 0
8
Sender =
Pert: COMI - Band: 115200 - 0 =
Machine information
Control Sender ot connected
User commands [C] Tgnove evror responses
Heightmap Autematically sst parser stats befors sending from selectsd line
Parser Machine information L l’_
Visualizer
Status query period a Units fm ] n
Tool model o O
Bapid speed: 2500 Acesleration 100
Console
Panels Spindle speed min 0 nax 20000
%o Colors Laser power min 0 nax 255
3 alifa
z: 0.q |Font Contrel
0.000
Erobe comands
— 671680638, ZZ-30F100; 682 Z12.35; GOZ13 | EEnEa——
Safe position commands
621690; G5360Z0 LS
[] “Restore erigin” moves tosl in Plene e
User commands b 1+ Ho sach
Button 1 ¥
a0
Button 2
o
Set to defaults
Checlimome [v] ATTOSEroLL Upen Teset B Tauce Roort -

)
=
0
(0]
(@)
o
3
3
QO
=)
o
w
0
o]
0]



Z7a-nty b7y 7

|

ATy 3. 7O0—-JvV—)bE2  O—Z0TO0—TJA V2 —T7 1 —AIEHLEY,
A7 T4 [Z-probe) R2>%EV vy L, Z8#EHY—ILELOICLET,

Grblcontrol (Canc

Fle Service Help

G-code program State
Hork coordinates
[GC:60 G54 GIT 621 690 GB4 WS N T0 FO 5100001 - -
Fi5 0/ 0 w 0.000 0.000 0.000
Wachine coordinates
N .
0. 000 0.000 0.000
L% ]
29 Status
l Contrel
o—
X2 0000 0. 000 00:00:00 / 00:00:00
T: 0000 0. 000 Buffer: 0/ 0/ 0
Z: 0,000 ... 0.000 Vertices: 145
0.000 # 0.000 / 0.000 FPS: B2
# Command State Response
Consels
X < NSG:Caution: Vndocked] »
ok @
510000 < ok A

[l Cheek [F Serell Reset fen ] [ Mozt




Saill SMART

POWER TO THE MAKERS

Genmitsu

Desktop CNC & Laser

Email: support@sainsmart.com E 354 E]

n Facebook messenger: https://m.me/SainSmart ; -:.r'ﬁ";
Help and support is also available from our Facebook Group %

2330 Paseo Del Prado, C303, Las Vegas, NV, 89102 Facebook Gr:)up




